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ITEM PART NO Q`TY NOTE

1 AB001001 1

001001 1

001002 2

001003 1

001004 1

2 AB001005 1

3 BT000044 4

4 AB001008 2

001008 2

001009 2

5 AB001101 1

001101 1

001102 1

001103 1

001104 1

001106 1

001105 2

6 SH069100 8 H

7 WS060000 8 H

8 001027 4 H

9 SF069200 6

10 001033 1

11 NH050800 2

12 WE050000 2

13 001022 1

14 SP059300 1

15 IC001015 1

16 998623 1

17 IR001016 1

18 001042 4

19 SP049100 4

NSS 4-4

3A

SWITCH WIRE W/TERMINAL 18AWG

3A THERMOS SWITCH

HEX HEAD BOLT M6x6L

SPRING WASHER M6

LONG STIFFENER-LOWER

SHORT STIFFENER

PAN HEAD BOLT M5x12L

ELECTRIC WIRE 18AWGx3C

AIR BOX

SIZE

CLIP

RIVET

DOOR CLIP SET

CATCH

PART NAME

FILTER SET

FILTER BAG SET

UPPER COVER

LONG STIFFENER-UPPER

FRONT COVER

SUPPORT COVER

PAN HEAD BOLT M4x6L

FILTER FRAME

FILTER NET

FILTER PAD

FILTER SPONGE

HANGER PLATE

PAN HEAD BOLT W/FLANGE M6x8L

NUT M5

M6NUT

STRAIN RELIFE

STAR WASHER(EXTERNAL) M5

SWITCH PLATE
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ITEM PART NO Q`TY NOTESIZEPART NAME

20 SP043100 2

21 AB001024 1

001024 1

001025 10

001026 1

22 001021 1

23 SF049200 4

24 001015 2

25 SR060200 1

26 001014 1

27 AB001010 1

001010 1 H,A

001011 1

001012 1

001013 1 H

28 AB001019 1 H

001019 1

001048 1

NH050800 4

WS050000 4

29 SP049300 4

30 BR000041 8

31 001018 1 H,A

33 330043-1 1

34 001023 4 H

35 NH061000 4 H

36 SN490200 3

38 001029 2

39 WS040000 4

40 NH040700 4

41 LM000321 1 S

42 LM000323 1 H,A,S

43 990638 1

44 SF069200 4

45 001049 1

47 001041 2 H

48 001044 1 HMAGIC TAPE

PAD

BATTERY NO.4

WIRING NUT P2

PAN HEAD BOLT W/FLANGE M6x8L

LABEL

LABEL

SPRING WASHER M4

NUT M4

COUNTER SUNK BOLT 1/8"x1/4"L

CONCAVE HANDLE

RING

NUT M6

REMOTE CONTROL

PC BOARD CARBA TEC 240V

PAN HEAD BOLT M4x12L

RIVET 4-1

NUT M5

SPRING WASHER M5

MOTOR 

FLANGE

IMPELLER GUARD

MOTOR (SET)

FAN HOUSING COVER-L

FAN HOUSING COVER-R

FAN HOUSING

FAN HOUSING CHUTE

HEX SOCKET BOLT (M6x10L)

FAN BLADE

PAN HEAD BOLT W/FLANGE M4x8L

AIR GUIDE PLATE

EXHAUST BAR

SAFETY NET

EXHAUST CAP

EXHAUST BRACKET

PAN HEAD BOLT M4x12L

EXHAUST PLATE SET
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